
 
 

CONTROL OF URBAN POLLUTION 
                                                                                                       SERIES : CUPS/   /2007 

 
 
 
 
 

Evaluation Of Operation And 
Maintenance Of  Sewage 

Treatment Plants In India-2007 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

CENTRAL POLLUTION CONTROL BOARD 
Ministry of Environment & Forests 

Parivesh Bhawan, East Arjun Nagar, 
Delhi-110 032 

Website : http://www.cpcb.nic.in  e-mail : cpcb@nic.in 
 
 





 
WORK TEAM 

 
 
 

Planning and supervision   : Dr. B. Sengupta 
                                                                        Dr. R. C. Trivedi 
        
Technical Team    : Sh. K. B. Tandon 
                                                                        Sh. A. K. Sinha 
[...]
UASB process with one polishing pond has been provided under YAP-I  in the year 1998.  
Reactor surfaces are mostly covered with floating layer of  scum/algae  which need to be 
regularly removed in order to improve efficiency of the plant.   Lot of solids/floating matter are 
found to flow along with the influent.  More realistic solution of mesh screens after ordinary 
manual screens need to be adopted.   As preventive maintenance, UASB reactors should be put 
out of operation, emptied, cleaned and repaired every five years which is already due.   Checking 
of sludge and its withdrawal from the UASB reactors is neither fully understood nor records 
properly maintained. This may result in sludge flowing into polishing pond and unsatisfactory 
quality of treated effluent.   Scum/algae is  largely accumulated at the surface of the polishing 
pond and  need  to be removed to avoid shortening of detention time and thereby prevent 
deterioration of  treated effluent quality.  No O&M manual is available at STP.  Daily status 
report in respect of condition/running of different parts, units, equipments etc is not prepared and 
maintained. No regular training has been provided to the operating/supervisory staff about.   
DFG is operated during power failure only,   being costlier due to   excess  quantity of diesel 
consumption (40%) and insufficient funds for purchase of diesel.   Mostly,  the bio-gas produced 
is flared.    Regular sampling/testing is being done in the lab. departmentally.   Treated effluent is 
not meeting the design standards for BOD.   Treated effluent is discharged  into Najafgarh drain.    
Sludge is being sold for use as manure.         
Grade: Poor 

 
26.  Gurgaon – HUDA 



 30

68 mld STP with conventional activated sludge process has been constructed by  HUDA  in the 
year 2001 to cater to HUDA areas.  O&M of the plant is being done on contract basis through the 
same contractor who has earlier constructed the main plant.  Plant is being maintained in good 
condition but there is no utilization of the biogas produced in the sludge digesters. At present 
100% of the gas  produced is flared.  Implementation of component of the power generation 
from biogas being produced at the STP is at planning stage.  It is proposed to put pure gas 
engines instead of dual fuel generators. There is no revenue from digested sludge as manure, 
since there is hardly any demand. Sampling/testing of effluent is being done departmentally. 
Treated effluent is meeting the design standards for BOD & SS.     Treated effluent is being used 
for land application within the STP compound and in nearby fields.  
Grade: Good 

27.  Panipat 
UASB process with one polishing pond  has been provided under YAP-I   in  the year 2000   to  
treat 35 mld of sewage.   Plant is  run  overloaded  having maximum quantity of influent as 45 
mld.   Wastewater from textile/dying units also reaches  to the STP  which needs   to be checked 
for improved  performance of  STP.   O&M of the plant is being done through contract.    O&M 
manual is not available  and the operating staff does not seem to be familiar with 
procedures/steps to be followed for running, maintenance, frequency for operation/testing etc for 
various units/equipments of the plant.  Mech. screens are out of order.   Mesh/fine  screens  (6 
mm)  need to be put after 12 mm manual screens to further arrest floating matter.  Sewage is 
found to overflow from common chamber to the standby grit channel  (back  flow).  
Proportionate weirs installed at the end of grit channels need to be painted/calibrated a-fresh as 
these have been largely damaged.  V-notches and surface of the aerators need to be more 
regularly cleaned off floating layer of  scum/algae for uniform flow and improved efficiency.   
Gas pipes installed on the rectors are getting damaged and need to be fibre coated again.  As 
preventive maintenance, UASB reactors should be put out of operation, emptied, cleaned and 
repaired every five years which is already due.  Polishing pond has sludge/silt accumulated to an 
average of 40%  of water depth and has not been cleaned since commissioning.   Gas domes  
have been cleaned of large quantity of sludge/silt recently.  Sampling/testing is being done by 
BHEL,  Hardwar.   Treated effluent is just meeting the design standards for BOD & SS.  No 
training is provided to operating/supervisory staff.  Treated effluent is discharged into river 
Yamuna through Panipat  Drain  No.II. 
Grade: Poor 

 
MAHARASHTRA  
28.  Erandwane,   Pune 

50 mld capacity STP has been constructed with modified activated sludge process followed by 
anaerobic digestion at Erandwane in Dec., 2004 by Pune Municipal Corporation.  Aeration with 
the  help of  diffusers and settling with the help of inclined tube settlers are the salient features of  
this modified process.   Total plant is planned and constructed in a very small area of about 0.8  
hectares.    O&M  of the plant is being done by  Pune Municipal Corporation  through  the 
contractor  M/s Gharpure  Engg.  &  Const.  (P) Ltd. who have constructed the plant also.  About 
46 mld of wastewater is being received at STP for treatment.  Sampling/testing of the effluent is 
being done departmentally and report sent to SPCB  who also get the testing done off  and on.   
Treated effluent is meeting design standards for BOD & SS.  Chlorination is being done for 



 31

coliform removal but no test is being performed to check the results.  Treated effluent is being  
discharged into the river Mutha.     Sludge from the centrifuge is being given to farmers free of 
cost for use as manure.  STP is giving high quality of  treated effluent   (BOD 12  to 16 &  SS  10  
to 20  mg/l). 

Grade: Good 

 

29.  Bhairoba,   Pune 

130 mld capacity STP has been constructed with conventional activated  sludge process at 
Koregaon park  in  July, 2003.  O&M  of the plant is being done by  Pune Municipal Corporation  
through contract.   About 115 mld of wastewater is being received at STP for treatment.    Plant 
is under utilized because of frequent power cut.  Two nos. of DFGs  (170  KVA)  have been 
installed but these are not  generally used,  being uneconomical due to excess amount of diesel 
consumption  (40 %).    In  place of  DFGs,   Municipal Corporation is planning to install pure 
gas engines to run with bio-gas being produced.  Sampling/testing of the effluent is being done 
departmentally and report sent to SPCB  who also get the testing done off  and on.   Treated 
effluent is meeting design standards for BOD & SS. Chlorination is being done for coliform 
removal  with treated effluent having  fecal coliform  as  80 to 90  MPN  per 100 ml. Treated 
effluent is being  discharged into the river  Mula - Mutha.  A proposal to sell 40 mld of  treated 
wastewater  from STP  to irrigation department is under consideration    Sludge from the 
centrifuge is being given to farmers free of cost to be used as manure.   STP is giving high 
quality of  treated effluent.        

Grade: Good 

 

30.  Tanajiwadi,   Pune 

17  mld capacity STP has been constructed with  two stage biological process i.e. i) bio-towers  
and  ii)   aeration tanks with diffused aeration system at   Tanajiwadi  in  April,   2004.    O&M  
of the plant is being done by  Pune Municipal Corporation  through contract.  Almost 17 mld of 
wastewater is being received  for treatment as per design capacity of STP.   Aluminium weir 
plates provided in secondary settling tanks are  slightly displaced from their position at some 
places.  Being only aerobic process of treatment of sewage, no gas is produced and no provision 
for power generating units is made.  Sampling/testing of the effluent is being done 
departmentally and report sent to SPCB who also get the sampling/testing done off  and on.   
Treated effluent is meeting design standards for BOD & SS.  Chlorination is being done for 
coliform removal but no tests are being performed to check the results.   Treated effluent is being  
discharged into the river Mutha.   Sludge from the centrifuge is being given to farmers free of 
cost for use as manure.   STP is giving good quality of  treated effluent.        

Grade: Good 

 

31.  Bopodi,  Pune    

18  mld capacity STP has been constructed with extended aeration process (2 tanks) near Harris 
Bridge,  Bopodi  in  June, 2003.  O&M  of the plant is being done by  Pune Municipal 



 32

Corporation  through contract.   Almost  18 mld of wastewater is being received  for treatment  
as per design capacity of STP.   Semi- rotary (mechanical) fine screens (2 nos. including  1 
standby) and 6 mm hydraulic screen (6 mm)   have been provided.  One of the rotary fine screen 
is under repair.  Fixed type slow speed surface aerators, 6 nos.  in each aeration tank,  are 
provided  for keeping the liquor completely mixed in the tanks.   Out of  a total  of 12 aerators,  3 
aerators are under repair.  Baffle plate in the  aeration tanks is damaged at some places which 
needs repair/replacement.    BOD reduction in extended aeration tanks  is  to the  extent of 98 %.      
Being only aerobic process of treatment of sewage, no gas is produced and no provision for 
power generating units is made.   Sampling/testing of the effluent is being done departmentally 
and report sent to SPCB  who also get the sampling/testing done off  and on.   Treated effluent is 
meeting design standards for BOD & SS. Chlorination is being done for coliform removal but no 
tests are being performed to check the results.   Treated effluent is being  discharged into the 
river Mula.  Sludge from the centrifuge is being given to farmers free of cost for use as manure.    
STP is giving  good quality of  treated effluent.        

Grade: Good 

32.  Bandra,   Mumbai 
A  marine out  fall has been constructed  for disposal of domestic wastewater  generated in 
Bandra zone through dilution and dispersement  into  sea water  after preliminary treatment in 
the form of screening and degritting.  Effluent is discharged into sea  through a no. of small 
discharge pipes at the end  near  sea shore.   Natural hydro - dynamic and biological process in 
the sea disperses and treats   the sewage to maintain desired water quality near the shore. Influent 
pumping station of  1500 mld capacity has been constructed for pumping the wastewater (from  
out fall  inlet shaft having invert level about 35 m below ground level)  into the treatment 
facilities  through 8 nos.  pumping plants  (each 3 cu. m  per second, 51 m   head coupled to 1500 
kw motor)  and 3500 mm dia,  3 km long  force main.  At the treatment facilities, 8 nos. 
mechanically raked screens  and  4 nos. mechanically operated (cranes) grit removal tanks have 
been provided.   During high flows coinciding  with high tides, effluent is pumped to the sea  
with the help of   5 nos. of  axial flow pumps at the effluent pumping station  through   3500 mm 
dia out fall.   During low flows/tides, the treated effluent  is discharged into the sea   by  gravity    
through 8 nos. of  penstocks and 3500 mm dia auxiliary out fall.  O&M of the treatment facilities 
is being done by BMC through contact.    All the units of treatment facilities were found to be 
working and well maintained.    Regular  sampling/testing  near the diffuser  at the  out fall  point  
is being done regularly  by  Municipal Corporation  of  Greater Mumbai departmentally as well 
as by    SPCB.   Treated effluent is meeting the design  standards  for  bio assay test on fish with 
100% survival in 96 hours as per consent  given by  SPCB.                     
Grade: Good 

 

33.  Versova,  Mumbai 

90 mld capacity STP with aerated lagoons (2 streams of 45 mld each) have been constructed for 
treatment of  wastewater generated in  Versova zone  by Municipal Corporation of  Greater 
Mumbai in the year 1998.    Each stream of lagoon is divided into 3 cells in series  i.e.  i) AAL:  
Aerobic aerated lagoon (15 aerators, 37 KW each),  6 m deep with  1.4 days  detention time,   ii) 
FAL-I :  Facultative aerated lagoon  (9 aerators , 15 KW each )  7 m deep with 1.8 days detention 
time  and iii) FAL-II :  Facultative  lagoon  (2 aerators,  15 KW each)  7 m deep with 1.1 day 



 33

detention time.  First lagoon is fully aerobic reactor, second is partially mixed   facultative  
reactor  and  the third  lagoon acts as a polishing pond.   O&M of the plant is done by  Municipal 
Corporation through contract. Desilting of the lagoons has not been done since beginning and 
sludge  accumulated  varies from   0.25 m to 0.75 m depth.   Scum/sludge is found deposited at 
some places on the corners/side of the embankments which need to be regularly cleaned.  There 
is some odour nuisance at STP campus which need to  be controlled by planting more trees all 
round the lagoons. Treated effluent is being discharged into the adjoining creek. Regular  
sampling/testing  of the effluent is being done by Municipal Corporation departmentally  as well 
as by    SPCB.   Treated effluent is meeting the design  standards  for  BOD  &  SS.  

Grade: Satisfactory 

 

34.  Ghatkopar,  Mumbai  

300 mld capacity STP with aerated lagoons ( 4 nos. of  75 mld  each  in parallel)  have been 
constructed for treatment of wastewater generated in Ghatkopar area by Municipal Corporation 
of  Greater Mumbai in the year  2003.    Each lagoon  (4.5 m deep) is having 16 nos. of aerators  
with a detention time of  1.8  days.   O&M of the plant is being done by  Municipal Corporation 
departmentally.  230  mld of wastewater is being received for treatment and the STP  is thus 
under utilized.    Inlet chamber at the STP was found overflowing which appeared to be on 
account of  too much  silt  deposition in the chamber.    Scum/sludge is found deposited on the 
corners/side of the embankments at some places which needs to be regularly cleaned.  Treated 
effluent is being discharged into the Thane creek through an open channel.   Regular 
sampling/testing  of the effluent is being done by Municipal Corporation departmentally  as well 
as by SPCB. Treated effluent is meeting the design standards for BOD & SS. 

Grade: Satisfactory 

 

35.  Bhandup,  Mumbai 
280 mld capacity STP with aerated lagoons ( 4 nos. of  70 mld  each  in parallel)  have been 
constructed for treatment of  wastewater generated in Bhandup zone by Municipal Corporation 
of  Greater Mumbai in the year  1998.   Each lagoon  (4.3 m deep) is   having 14 nos. of aerators  
with a detention time of 1.8 days.   O&M of the plant is being done by  Municipal Corporation 
departmentally.   280  mld of wastewater  is being received for treatment at the STP  as per its 
design capacity.   One of the lagoons is not in use as the treated effluent pipe from this lagoon is 
settled/damaged,  which is being relaid.  Scum/sludge is found deposited on the corners/sides  of 
the embankments  at some places  which needs  to be regularly cleaned.    A small quantity of 
treated effluent from one of  the  lagoons is used for watering the plants/trees after treatment in  
chlorination/filtration  plant set up  within the STP campus.  Remaining  treated effluent is being 
discharged into the Thane creek through an open channel.  Regular  sampling/testing  of the 
effluent is being done by Municipal Corporation departmentally  as well as by SPCB.   Treated 
effluent is meeting the design  standards  for  BOD & SS. 

Grade: Satisfactory 

 
36.  Powai  Lake,   Mumbai 



 34

Conservation of  Powai lake   through  eco development  with  bio -  remedial measures had been  
taken up  by Mumbai Municipal Corporation  (BMC) through M/s Wockhardt Co. under NLCP  
in the year 2002 - 03   along with maintenance   by the firm for three years i.e. up to April, 06.  
O&M of the lake for its conservation  is now being  done by   BMC  themselves.  It was 
observed that wastewater still enters the lake through storm water drains as well as 
outfalls/diversions which are not in operation for  4 months  during rains.   5 nos. of  floating 
[...]
water depth.  O&M manual available is not comprehensive, it does not contain any specific 
instructions/procedures for running, maintenance, frequency of operation/testing etc for various 
units/equipments of the plant. DFGs (2Nos) are mostly used during power cut only because of 
funds constrain, as running of DFGs requires excess quantity of diesel consumption (40%) which 
works out to be uneconomical. Mostly  biogas produced is being flared.      Treated effluent does 



 41

not meet the design standards for BOD & SS.   No testing is being gone for fecal coliform. 
Treated effluent is being used for land application in nearby fields. Treated effluent is found to 
contain sludge/mud in the form of floating clouds.  Lot of foam is being generated in the treated 
effluent channel due to presence of detergents in the influent. It was informed that due to funds 
constrain,  it is not possible to improve O&M of the STP. 
Grade: Poor 

 
51.  Peelakhar, Agra 
10 mld capacity STP with Waste Stabilization Ponds system has been provided under YAP-I in   
the year 2000.   No O&M manual has been prepared.  O&M of the plant is being done   by UPJN  
through a contract.   Influent to the plant contains lot of detergent/industrial discharge.   During 
power failure, STP does not receive any influent as the DG sets provided for running the 
pumping plants are not run because of non-availability of diesel due to funds constrain.      
Sampling/testing of the effluent   for BOD & SS is being done weekly at 78 mld STP lab.   No 
testing is done for fecal coliform.  IIT, Roorkee also tests the effluent quality monthly   for BOD 
& SS.  Proportionate weir installed at grit channels is not used for flow measurements as the flow 
calibrations have been damaged.Regular cleaning of scum/algae accumulated on the   
corners/sides of ponds is required.  All the ponds have large deposits of sludge/silt which are not 
being cleaned due to funds constrain. No regular training has been provided to the 
operating/supervisory staff.  Treated effluent is just meeting the design standards for BOD & SS.    
Treated effluent is discharged into river Yamuna flowing nearby through nalah. 
Grade: Poor 
 
52.  Muzaffarnagar   
32 mld capacity STP with Waste Stabilization  Ponds system has been constructed under YAP-I 
in the year 2000  Plant has been handed over by UPJN to Muzaffarnagar  Municipality  for  its  
O&M  in  2005.   No manual has been prepared and is available. O&M of the plant is being done 
through contract.  DG sets provided at the pumping stations (3 nos.) & STP are not being run for 
the last about two years because of non-availability of diesel due to funds constrain.  STP does 
not receive any wastewater during power cuts. Screens provided at the inlet channel are 
rusted/broken. C.I. gates provided at the channels/distribution chamber are   broken/stolen.  
Proportionate  weir/V-notch provided at  the end of inlet channels need to repainted/calibrated. 
Lot of floating matter such pouches,   polythene,  plastics etc. enter the pond through the screens.  
Solids,  scum,  algae etc. are accumulated on the water surface at the corners/sides of the ponds.   
All the ponds are filled with sludge/silt,  primary tanks are silted more than 60%  of  water  depth 
and in one of the ponds an  island has been formed inside the pond  with the  deposition of 
sludge and  growth of  plants/weeds over it. Ponds have not been cleaned since commissioning.  
Fencing provided all round the STP is broken,  RCC  posts stolen.     Brick pitching provided on 
the inner slopes of embankments is getting loose/settled and falling down.  Full pitching of the 
embankments along with  the pathway need to be replaced/repaired to protect the embankments 
and damage to the shape of earthen  embankments.  Treated effluent is not meeting the design 
standard for BOD  &  SS.   Sampling/testing is being done through IIT,   Roorkee  once  a 
month.  No testing is done for fecal coliform. There is some revenue from pisci  culture  but 
quality of fish cultivation is not so good. It was informed by the staff at the site  that proper 
O&M of the STP has not been possible due to funds constrain.  No regular training has been 



 42

provided to operators/supervisory staff.  Moreover, availability of competent/qualified personal 
in the Municipality  for O&M of STP is doubtful.       
Grade: Very poor 
 
53.  Saharanpur  
 UASB process with polishing ponds has been provided to treat 38 mld of wastewater under 
YAP-I in the year 2000.   STP  is  receiving  44 mld of sewage and  is  thus overloaded.   O&M 
of the plant is being done through contract.   No  O&M  manual is  available  at site.  DG sets  at 
intermediate pumping stations/MPS are not   run during power cut  due to non-availability of 
diesel because of funds constrain.  DFG at the STP is only run  during power cut,  being costlier  
due to excess consumption  of diesel (40 %) and funds constrain.  FRP gutters in the reactors are 
displaced/nut bolts broken  so that these are not in level at some places.   There is a floating layer 
of  scum/algae  on the surface of reactors at some places which  needs to be more regularly 
removed.  One of the polishing   pond has not been cleaned off sludge/silt since beginning and is 
silted to about 2/3rd of water depth.   As preventive maintenance, UASB reactors should be put 
out of operation, emptied, cleaned and repaired every five years which is already due.  No 
regular training has been provided to operators/supervisory staff. Sampling/testing is being done 
by IIT Roorkee once a month. Treated effluent is meeting the design standards for BOD & SS.  
No testing is being done for fecal coliform.   
Grade: Satisfactory 
 
54.  Daulat Ganj, Lucknow  
42 mld capacity STP with FAB process of technology has been constructed under Gomti Action 
Plant in  the year  2002.   As per State Government orders, the plant is supposed to have been  
handed over to Municipal Corporation in May, 06.  But  Corporation  has not actually  taken over 
the plant at site  till date   and  the plant has not been running since 20th July ,  06 on account of  
i) floods  (wastewater is discharged  directly into the river during rains),  ii)  litigation by  O&M 
contractor in High Court  for want of payment of his bills and iii)  Corporation’s  reluctance  in  
taking over the plant.   A few days before   the inspection, UPJN had started running the plant 
but it will take a week more  for stabilization.   5  nos. of   compressors (including one standby) 
have been installed for supply of  air to the reactors (3 parallel streams having  2 reactors each,  
first stage and the second stage) but no data/norm/criteria  is  maintained/available/followed for 
regulating the supply of  air to the reactors  in each stream.   Generally 4 nos. of compressors are 
used for supply of air to the reactors.    Mechanical  grit  removal  rotating and raking mechanism 
in two  grit   chambers is  defunct.   Large quantity of  foam is observed on the surface of 
reactors as well as secondary settling tanks/launders which may be  due to under loading of  the 
reactors, improper DO level or dying/industrial waste  coming in the influent for treatment.  
Though sprayers/sprinklers have been installed to arrest the foam formation but these are mostly 
out of order.  Chlorination is provided for coliform removal but has not been working for want of   
chlorine gas.  Sludge drying beds have been provided with a design period of 6 days due to space 
constrain.   Mechanical filter press is planned to be installed in the proposed future augmentation 
of  STP capacity  by  14 mld. Sampling/testing  of effluent is being done by ITRC,    Lucknow.  
No test  results are available after March, 06.  Treated effluent is discharged into the river Gomti 
and the digested sludge is used for dumping in low-lying areas as there is no scope for sale of 
sludge as manure.  It was informed by the staff at the site that proper O&M of the STP has not 



 43

been possible due to funds constrain.  No regular training has been provided to 
operators/supervisory staff.   
Grade: Poor 
 
 
 
 
 
55.  Jajmau,  Kanpur 
 
a.) 5 mld  UASB  STP  
A pilot plant of 5 mld capacity using UASB technology with polishing pond was constructed 
under GAP-I in the year 1988 for treatment of combined   wastewater i.e.,  domestic  and tannery 
waste and later exclusively for domestic wastewater only.  Based on the limited experience of the 
pilot plant studies,  UASB was the most preferred option under YAP-I  initially and 
subsequently, under NRCP.  Pilot plant is being maintained by UPJN and the biogas produced is 
being flared.   Treated effluent is not meeting the design standards for  BOD & SS. Testing for 
coliform reduction  is not done.    Treated effluent is being discharged nearby into the river  and 
sludge from drying beds is being used for dumping in low  low-lying areas. 
Grade: Poor 
 
 
b) 36 mld   CETP  
A  combined effluent treatment plant (CETP)  for treatment of municipal sewage and tannery 
effluent (in proportion of 3:1 respectively) with UASB technology was set up under GAP-I  with 
100% central funding in the year 1994.  O&M of the plant and other ancillary works is being 
done by UPJN and annual expenditure on O&M is shared 50:50 between Municipal 
Corporation/State Government & Tanners.   Common sump for pumping combined flow to the 
reactors is found filled with solids/floating matter and pump well filled with sewage/sludge from 
leaking  joints/glands  of centrifugal  pumping plants.   A floating layer of  scum/algae is found 
on the surface of reactors which needs to be regularly removed for improved efficiency.   FRP  
gutters/V-notch weirs provided in the reactors are not in level so that flow is not uniform.  M.S. 
railing, platforms etc are getting rusted.  DFGs (225  KVA, 3 nos.)  installed for generation of 
power from biogas are out of order since 1998 due to paucity of funds.  As per testing done in  
departmental lab.,  treated effluent is generally  not meeting the design standard for SS but 
meeting the BOD standard.   It was informed by staff  at site that proper O&M  of the works is 
not possible due to funds constrain.   Regular funds are not received by UPJN  from State 
Government/ Municipal Corporation.  Moreover,  Tanners are  also not fully contributing 
towards their share of O&M expenditure. At some places tanners   are discharging untreated 
tannery effluent in the conveyance system or have unauthorizedly punctured the conveyance 
system to discharge their untreated  waste containing lot of solids, fibre material,  chrome liquor  
etc.   thus   risking   damage to  the pumping machinery and other equipments and adversely 
effecting  treatment efficiency of the plant.       
Grade: Very poor 

 
 



 44

c) 130 mld STP 
130 mld  capacity STP with conventional activated sludge process has been  constructed under 
GAP-I in the year 1996  for treatment of domestic waste being pumped from common main 
pumping station (CMPS) at  Jajmau.  At present only about 68 mld wastewater is being received 
at the STP and thus the plant is under utilized.  O&M  of the plant is being done by UPJN.  3 nos. 
of mechanical screens installed originally have been replaced by manual screens but screenings 
are not removed from site regularly.  Clarifiers in 3 no. of  PSTs are getting  damaged/rusted but 
are in working order.  One out of two gas digesters is damaged and non-functional.  DFGs  (625 
KVA,  5 nos.) installed for generation of power from biogas are not being run since 2003, being 
uneconomical due to excess consumption of diesel  ( about  40%)  and funds constrain.  Gas 
produced is stored into gas holders (2 nos.)  and flared.   Dome roof of one of the gas holders is 
heavily damaged.  Gas meter installed for measurement of quantity of gas production is defunct.   
Centrifuge  (4 nos.)   installed for dewatering of sludge are defunct for the last  4-5 years 
resulting in shortfall in the capacity of SDBs.    5 out of 11 nos. of   treated effluent pumping 
plants are out of order.  Daily status report in respect of condition/running  of different parts, 
units,  equipment is not prepared and maintained.  As per testing done departmentally, treated  
effluent is not meeting   the design standard for SS  but meeting  BOD standard.  It was informed 
by the staff that it is not possible to run the plant properly because of funds constrain.  No regular 
training is provided to the operators/staff. 
Grade: Very poor 
 
56.  Naini,   Allahabad   
60 mld capacity STP with conventional activated sludge process has been constructed under 
GAP – I in the year 1999.  Normally, plant receives an average of 90 mld of wastewater resulting 
in 30 mld being bypassed.  O&M of the plant is being done by UPJN through  contract.   No 
flow measurement instrument has been installed/recorded  though Parshall  Flume has been 
provided in the common channel after grit chambers. Flow measurements can also be done by 
providing  proportional  weir/V-notch with calibration for depth of flow in the channel.  Most of 
the M.S. fittings such as railings,  platform etc. are getting rusted and the screenings/grit 
removed from the plant are dumped haphazardly and not disposed regularly. In one of the  grit 
removal tank,  reciprocating raking mechanism is out of order.  Weir/V-notches in the secondary 
settling tanks are getting rusted, broken and not in level resulting in uneven flow over the weir 
plates.   DFG engines (400 KW,  3 nos.) installed   are rarely used to run the plant, being costlier  
due to excess consumption of diesel  (40 %)  and funds constrain.   Mostly bio-gas produced is 
flared. No device has been provided for measurement of  bio-gas  produced.   Lot of   weeds,  
grass, plants are growing in between various units and within the plant – house keeping  appears 
poor.   It was informed by the staff  at site that the proper up keep/maintenance of the plant is not 
possible  due to funds constrain.   Treated effluent along with the untreated wastewater, which is 
being bypassed, is being used for land irrigation in Dandi and Naini fields and revenue thereof,  
going to Allahabad Municipal Corporation.  Sludge produced is being sold for use as manure.  
Sampling/testing of the effluent of the effluent is being done departmentally in lab. at  STP.  
Treated effluent is just meeting the design standards for BOD & SS.    
Grade: Poor 
 
57.  Indirapuram,  THA  Ghaziabad 



 45

UASB process with polishing ponds (2 nos.)has been provided to treat 56 mld wastewater at 
Indirapuram  under YAP-I in 2001.  Plant has been handed over by UPJN to Ghaziabad 
Municipal Corporation for its O&M in Sept.,  06.  Plant generally receives  an average of  65 mld 
of  wastewater  and is thus overloaded.  In view of rapid development of Indirapuram and 
adjoining areas, expansion  of the STP may be required  very soon.  Operation of the plant is 
being done through  contract and repair/maintenance departmentally.  Mechanical screens (2 nos. 
)    installed  at the inlet of  STP are getting rusted.   Manual screens of 10 mm size  have been 
provided through which lot of floating matter, solids, plastics etc. are passing into the reactors.  
Smaller size of screens i.e. 6 mm can  also be provided.    M.S. railing,  platform etc. are getting 
rusted.   Proportionate  weir/V-notch plates at the end of the grit channels  are  getting damaged 
and need to be recalibrated.   A floating layer of  scum/algae  is found on  the surface of  reactors  
and  the weir/V-notches provided in the effluent FRP gutter  are also  blocked  by floating 
matter/sludge at some places.  Large pieces of  sludge  were  floating on the surface of the 
reactor at some places, as if,  sludge blanket is getting disturbed.  As preventive maintenance, 
UASB reactors should be put out of operation, emptied, cleaned and repaired every five years 